I%ﬂﬁ%%%m

THE NEW GENERATION OF INTELLIGENT SEWING MACHINE

HIKARI &

=14 F M

PARTS BOOK

HAT-K5A%2

B aHERE

AUTO ELASTIC JOINING MACHINE



Fault Codes for HAT-KbH
Automatic Elastic
Joining Machine

Parts Book



Table of Contents

PSP P PPPORRURPPPPPPPPPRRNt Rac
L 070)111 670 01<) 6 | 11T STPUPPPR 1

2. Material clamping mechaniSm.....cccooeororoomiiiiiiiieieeeeeeeeen. 10
3. Pushing mechani Sme.eeeeeeeeeeeeiiiiieeee e 12
4. Pulling raild guide component....cccccoeeevevmmmeeeeeeeeeeeeeneen. 16
5. Feeding length counting components....ccccecoeeoueeeeeennene. 19

6. Receiving COMPONENTS.iiiiiiereieeeieeieeeeeeeereriiaees 27



Rack Component




Rack Component

No. Drawing No. Name NAME OF PARTS Qty.
1 |515.21-01-008 BLALZH Frame component 1
2 |L08-90900815-JC [ % GD-80F Footmaster caster GD-80F 4
3 01-508002024-3 7S A B A SR IR ET M8x20 Hexagon socket head cap screws 16
4 07-0812121-6 FAPEHE 8. 1x2. 1x2. 1 Elastic washer 8.1x2.1x2.1 16
5 105-081201553-5 PR 8. 1x2. 0x15. 5 Flat gasket 8.1x2.0x15.5 16
6 ‘w4 Display component 1
7 101-505001224-3 7S A AL R ST M5x12 Hexagon socket head cap screws 2
8 05-053101000-3 “FH4E 5. 3x1x10 Flat washer 5.3x1x10 2
9 107-0521313-6 P 5. 2x1. 3x1. 3 Spring washer 5.2x1.3x1.3 2
10 [30051349 L5 R A48 ] uw20-1A [Ultrasonic generator] UW20-1A 1
11 j515. 24-05 7 Y I 2 e Ultrasonic front mount 1
12 |515. 24-06 EE R Y i 2 A Ultrasonic rear mount 1
13 P 1] 22 25 4H A Solenoid valve mounting component | 1
14 “REENAE Second-generation main control casing| 1
15 01-506001824-3 7S F R AT SR ET M6x18 Hexagon socket head cap screws 12
16 [05-064161200-6 “PEVE 6. 4x1. 6x12 Flat gasket 6.4x1.6x12 12
17 107-0631616-1 s E B 6. 3x1. 6x1. 6 Elastic washer 6.3x1.6x1.6 8
18 101-504001224-3 W 7S A AR SKIEET M4x12 Hexagon socket head cap screws 10
19 105-042030900-6 “P-EE 4. 2x0. 3x9 Flat washer 4.2x0.3x9 10
20 107-0421111-6 SR IRRE 4. 2x1. 1x1. 1 Elastic washer 4.2x1.1x1.1 10
21 1010 #LLZHAF 1010 head component 1
22 |07-0631616-6 S H P 6. 3x1. 6x1. 6 Elastic washer 6.3x1.6x1.6 4




Electronic control mounting component




Electronic control mounting component

No. Drawing No. Name NAME OF PARTS Qty.
1 [515.21-02B R T IR 22 25 Solenoid valve mounting plate 1
2 |[100M13F FEL T IFR] J G A Solenoid valve base 1
3 |5v11006B H 14 1] Solenoid valve 13
4 |pc401 B Pipe joint 24
5 [BSLO2 VA2V T A AirTAC silencer 2
6 [PL802 PR Sk Quick connector 2
7 [Bz02 VAVAY S B Outer hexagon plug 3
8 26 (0.3 2K) Through slot (0.3 meters) 1
9 [2w030068BI [ S ] [Pilot solenoid valve] 3
10 |[SDR100061 P 2 1 I R AirTAC pressure regulating valve 3
11 |PL401 L RYR S — i Sk L threaded bi-pass joint 6
12 TZAE (0.21 %K) Through slot (0.21 meters) 2
13 T2 (0. 26 K) Through slot (0.26 meters) 2
14 DPSN1-10020 PR L 1R Digital pressure switch 1
15 |PLF801 N IR S Sk Internal thread elbow 1
16 130049904 F-IH & HSVO8 Hand slide valve HSV08 1
17 [01-505001024-3 7S A B A SRR ET M5x10 Hexagon socket head cap screws 2
18 105-053101000-3 “FHPE 5. 3x1x10 Flat washer 5.3x1x10 2
19 /07-0521313-6 I3 2 5. 2x1. 3x1. 3 Spring washer 5.2x1.3x1.3 2
20 101-504003024-3 7S A E A SRR ET M4x30 Hexagon socket head cap screws 4
21 [05-042030900-6 - JE 4. 2x0. 3x9 Flat washer 4.2x0.3x9 16
22 07-0421111-6 S 4. 2x1. Ix1. 1 Elastic washer 4.2x1.1x1.1 16
23 [01-504000624-3 7S A A SR IR ET MAX6 Hexagon socket head cap screws 22
24 |GFR30008AFI R Y 2 Pressure regulating filter AirTAC 1
25101-503000624-3 7S A IR AE S %] M3x6 Hexagon socket head cap screws 2
26 BPC802 Bk Pipe joint 1
27 |Pc601 Bk Pipe joint 8




Sewing component




Sewing component

No. Drawing No. Name NAME OF PARTS [Qty
1 [515.10-38 SRLJR MR Cylinder base plate 1
2 101-504002024-3 N 7S A B A SR 24T M4x20 Hexagon socket head 6
3 105-042030900-6 P BE] 4. 2x0. 3x9 Flat washer 4.2x0.3x9 2
4 |515.20-14 HEZE T R Frame lower plate 1
5 [01-506002024-3 7S A R AT SK R ET M6x20 Hexagon socket head 2
6 05-064161200-6 SRR 6. 4x1. 6x12 Flat gasket 6.4x1.6x12 | 2
7 [07-0631616-1 S PEEPE 6. 3x1. 6x1. 6 Elastic washer 2
8 [01-503001424-3 7S A A SRR 4T m3x14 Hexagon socket head 2
9 |515.10-35 HERHH E B Pusher fixing plate 1
10]07-0421111-6 FE AR 4. 2x1. 1x1. 1 Elastic washer 2
11/515. 10-11 T Top block 1
12 |PBRK12x60U-SJ3347C AL Cylinder 2
13/515. 20-01 UEEZ RN Right push block 1
14103-605000500—-4 7N FIEERE M5 Hex nut M5 2
15/515. 20-02 e R R Left push block 1
16 [MK10x5 AL Cylinder 1
17 |PL4M5 (=N Pipe joint 6




Bottom thread detection device

No. Drawing No. Name NAME OF PARTS Oty
1 [515.20-17 JEG JA Base 1
2 130015930 “mhi %% E6GA2CWHC Encoder ECA2CWS5C 1
3 plb.20-15 SRS Thread crossing pulley 1
4 |515.20-16 NSRS Thread crossing rack 1
5 [b15.20-18 FLAE Thread guide post 2
6 [01-504001224-3 7S A A SR IR ET M4x12 Hexagon socket head cap screws 2
7 105-042030900-6  [PP-HJE 4. 2x0. 3x9 Flat washer 4.2x0.3x9 2
8 07-0421111-6 ] 4. 2x1. 1x1. 1 Elastic washer 4.2x1.1x1.1 2
9 |01-503000824-3 7S F R AT SR ET M3x8 Hexagon socket head cap screws 2
10 01-803000414-1 N 7S A 4] i 55 8 MR %] M3x4 Hexagon socket cap head set screw 1
11101-508002024-3 N 7S A R AR SL R ET M8x20 Hexagon socket head cap screws 1
12105-084161600-3 P 8. bxlx14 Flat gasket 8.5x1x14 1
13]07-0812121-6 PR RTE 8. 1x2. 1x2. 1 Elastic washer 8.1x2.1x2.1 1

5




1010 Machine Head assembly

|

9GO
e

m

P
o
-—

@K

= i
L = i
..|l.._ - ici i}
s ==
FLF Y
a8 P
R i
ool
%

,'.IIIIIII-H%-

[{e]




1010 machine head assembly

No. Drawing No. Name NAME OF PARTS Gty
1 20002550 1010 MLk 1010 head 1
2 JEC 2 i 2 Bottom line detection device 1
3 S5 R AR Y Sewing platen structure 1
4 6 s AL Presser foot lifter 1
5 | 515.20-11 ik 2 Pad 2 1
6 | 30051156 o S A IR Through-beam photo electric sensor 1
7 515. 20-07 Hr 1 Spacer 1 2
8 | 01-503001024-3 |/ FIAESLIZEAT M3x10 Hexagon socket head cap screws 4
9 | 01-104001022-4 [+ ki =LIE4T M4x10 Cross recessed countersunk head 4
10| 515.20-13 =0l Baffle 1
11| 01-506001824-3 |/~ A [EA: SLH24%T M6x18 Hexagon socket head cap screws 4
12| 07-0631616-6 |33 6. 3x1. 6x1. 6 Spring washer 6.3x1.6x1.6 4
13| 05-064161200-6 [F-#hH 6. 4x1. 6x12 Flat gasket 6.4x1.6x12 4
14| 03-604000300-6 [/ fAEEEE M4x3 Hex nut M4x3 4
15| 515.20-08 b 1 Pad 1 1
16 | 01-504001624-3 |/~ Fi A AL SL B2 4T M4x16 Hexagon socket slotted cheese-head | 4
17| 515.20-06 EPAR 2 Connecting plate 2 1
18 07-0421111-6  |#AEEEEE 4. 2x1. 1x1. 1 Spring washer 4.2x1.1x1.1 4
19| 05-043080900-6 [F#H T 4. 3x0. 8x9 Flat gasket 4.3x0.8x9 4
20| 101.01-25 e R Right thread hook 1
21| 01-504001024-3 [N 7S MAREEAELIEE] M4x10 Hexagon socket slotted cheese-head 1




Material clamping device

10



Material clamping mechanism

No. Drawing No. Name NAME OF PARTS Qty.
1 [515.22-14 SR Upper support 1
2 |515.12-22 L 24 7 e L-shaped support 1
3 [plb.12-23 AT IR Plain cloth connector 1
4 |515. 12-28 HEA LR Motor shaft block 2
5 [515. 12-57 e 5 F (60mm) Left fixing clamp (60mm) 1
6 [515. 12-58 17 7€ J& (60mm) Right fixing clamp (60mm) 1
7 |515.12-59 B ¥ (60mm) Left movable clamp (60mm) 1
8 |515.12-60 7)) 3% (60mm) Right movable clamp (60mm) 1
9 [515.22-50 RAE Blast air pipe 4
10 (30051639 TACO 16x15-SJ-3357A L TACO016x15-SJ-3357A Cylinder 2
11 130044113 S L CRB2BWU30-180SZ Cylinder CRB2BWU30-180SZ 1
12 130038908 PsLAMbA L ] PSL4MS5A [speed control valve] 4
13 /01-504001424-3 W 7S A B AE SKIEET Mdx14 Hexagon socket head cap screws 10
14 105-042030900-6 “P-EE 4. 2x0. 3x9 Flat washer 4.2x0.3x9 11
15 [07-0421111-6 S P 4. 2x1. 1x1. 1 Flastic washer 4.2x1.1x1.1 10
16 |01-505001624-3 W 7S A B AE SKBEET M5x16 Hexagon socket head cap screws 2
17 |PL4Mb B Pipe joint 4
18 [01-504000624—6 WS A SLIRET M4x6 Hexagon socket head cap screws 3
19 515. 12-18 o SRR Transition support plate 1
20 |515. 22-09 Rt Plain plate 1
21 (30050801 S L MK10x5 Cylinder MK 10x5 1
22 |17sSM6423 Ak HLAL Stepper motor 1
23 |515. 25-48 2 A Thread slot 1
24 FEMOEFNLM Bracing plate connecting mechanism | 1
25 515, 22-30 AT ] 72 AR Cylinder fixing plate 1
26 [01-103000521-1 T FREPUELIEET M3x5 Cross recessed countersunk head 2
27 101-804000814-1 N 7S A U i 25 e BB AT M4x8 Hexagon socket cap head set screw 4
28 101-503000624-3 7S A [ A K IR ET M3x6 Hexagon socket head cap screws 6
29 [515. 22-24 BEBRE (@5.5) Black rubber sleeve (Q5.5) 1
30 [01-503001424-3 S A IR AE SR ET M3x14 Hexagon socket head cap screws 2
31 (01-503001024-3 7S A AL R ET M3x10 Hexagon socket head cap screws 4
32 [01-505001224-3 7S A B A SR IR ET M5x12 Hexagon socket head cap screws 6
33 [01-504001424-3 S AR IR AE SR ET Mdx14 Hexagon socket head cap screws 2
34 101-504001024-3 7S A R AT SKBRET M4x10 Hexagon socket head cap screws 9

11




Pushing mechanism

12



Pushing mechanism

No. Drawing No. Name NAME OF PARTS Qty.
1 [515.22-33 MR Guide rail mounting plate 1
2 |515. 22-62-00 LR F R EGH15CA Feed rail component EGH15CA 2
3 |515. 12-08 MBhFe (P40-HTD-3M) Driven pulley (P40-HTD-3M) 1
4 |515.22-39 S Bl AR Rear bearing chock 2
5 [14-6202-27/1 K Bearing 2
6 [515.22-40 TR Sliding plate 1
7 515. 22-44 T B Adjusting block 1
8 |515.22-08 HnsE g 1 Reinforcing rib 1 1
9 [515.22-34 SEUE MR Left plate of guide rail 1
10 [515. 22-36 01 R Top seat 1
11 |515b. 22-37 A Top seat 2 1
12 |515. 12-07 55 (P40-HTD-3M) Driving pulley (P40-HTD-3M) 1
13 [14-6003-2RZNR K Bearing 2
14 30047154 kAL (60BYG-127 4 10J3)  [Stepper motor (60BYG-127 4 1013) | 1
15 [515. 22-49 FEA AR Right plate of guide rail 1
16 [515.22-42 I %l K JHE Front bearing chock 1
17 |515. 22-35 HL L Motor base 1
18 |515. 22-38B Je BT Rear cover 1
19 |515. 22-43B R Upper cover 1
20 130044472 [ Hi%%] J15BF. 1. 30N [ Drag chain] J15BF.1.30N 1
21 |515. 22-22 B M 1 Drag chain seat 1 1
22 515. 22-23 HEFEJHE 2 Drag chain holder 2 1
23 [515. 22-47 JE N 2% S 3R Sensor bracket 1
24 [30028701 [ AL %4E ] GX-F8A (A ) | [ Proximity sensor] GX-F8A 1
25 |01-504001024-3 7S S R A SR BRET M4x10 Hexagon socket head cap screws 22
26 [01-504000824-3 7S A B A SR R ET M4x8 Hexagon socket head cap screws 14
27 101-505001624-3 P 7S A A K IR ET M5x16 Hexagon socket head cap screws 10
28 [05-053101000—-3 P28 5. 3x1x10 Flat washer 5.3x1x10 13
29 107-0521313-6 PR 5. 2x1. 3x1. 3 Spring washer 5.2x1.3x1.3 13
30 [01-503001624-3 N 7S A AR SK 24T M3x16 Hexagon socket head cap screws 10
31 101-504001624-3 7S A AL IR ET M4x16 Hexagon socket head cap screws 15
32 101-804000814-1 N 7S Yo 5 e AT M4x8 Hexagon socket cap head set screw 2
33 [03-604000300—6 7N FIEERE M4x3. 2 Hex nut M4x3.2 2
34 [515. 22-48 [F)20 1 T JEAR Timing belt lower plate 1
35 |515. 12-09 ILEHA P (HTD-3M) Feeding timing belt (HTD-3M) 1
36 [05-043080900-3 PR 4. 3x0. 8x9 Flat gasket 4.3x0.8x9 16
37 107-0421111-6 PREEE 4, 2x1. 1x1. 1 Spring washer 4.2x1.1x1.1 16
38 101-504001424-3 W 7S A B AE SKIEET Mdx14 Hexagon socket head cap screws 5
39 101-505002024-3 7S A RS2 AT M5x20 Hexagon socket head cap screws 4
40 [01-303000822-3 [+ Al [ L 24T M3x8 Cross recessed button head screw 1
41 101-806000614-1 7S U2 AT M6x6 Hexagon socket cap head screw M6x6| 2
42 101-505001024-3 W 7S A B AE SKBEET M5x10 Hexagon socket head cap screws 3
43 103-605000400-1 75 BB RE M5x4 Hex nut M5x4 4
44 101-506002524-3 W 7S A I AE SKIEET M6x25 Hexagon socket head cap screws 3
45 105-065101300-3 P38 6. 5x1. 0x1. 3 Flat washer 6.5x1.0x1.3 3
46 |07-0631616-6 sk 24 B 6. 3x1. 6x1. 6 Elastic washer 6.3x1.6x1.6 3

13




Feeding mechanism

No. Drawing No. Name NAME OF PARTS Qty
1 [515.12-35 OB T B Receiving rod lower seat 1
2 [515.22-16 WORLIS FE Ak Overfeed cone 1
3 [01-505001224-3 7S A R A SKRET Mbx12 Hexagon socket head cap screws 2
4 101-805000614-1 N 7S A TV i 5 S BT MBx6 Hexagon socket cap head set screw 2
5 [01-805000614~-1 N 7S A TV i 5 S BT MBx6 Hexagon socket cap head set screw 1
6 p15.22-24 BEBRKRE (@5.5) Black rubber sleeve (Q5.5) 1
7 |515.22-61 WSCREAT 2] 5 2 Receiving rod fixing seat 1
8 |515.22-19 KR L AT Receiving transfer rod 1
9 pl1b.22-17 1A 7 OB G il Feeding and receiving optical axis 1
10 515. 22-20 WSO L[] 5 A Receiving rod upper fixing seat 1
11/515. 22-18 OB} 52 AT Receiving rod 1
12101-505003024-3 N 7S A AR SK 24T M5x30 Hexagon socket head cap screws 2
13101-805001014-6 N 7S A 4] i 55 8 MR %] M5MO Hexagon socket cap head set screw 1

14




Bracing plate connecting mechanism

No. Drawing No. Name NAME OF PARTS Qty
1 [515.22-27 TSR Lower slide support 1
2 [515.22-32-00 ERH SR Feed rail component 1
3 130038908 PsLAMSA [ IR ) PSL4MSA [speed control valve] 2
4 |515. 22-28 SE R 58 B Fixing plate for material clamp 1
5 [515.22-29 FERR Bracing plate 1
6 |PB10x75U AL Cylinder 1
7 |515.22-31 AL R Cylinder pedestal 1
8 |01-303000424-1 7S T IR L IR ET M3x4 Hexagon socket flat head cap screws | 4
9 |01-503000624-3 N 7S A A SK IR ET M3x6 Hexagon socket head cap screws 7
10 [01-504001224-3 N 7S A B AE SRR ET M4x12 Hexagon socket head cap screws 2
11 ]105-042030900-6 SR8 4. 2x0. 3x9 Flat washer 4.2x0.3x9 4
12]07-0421111-6 PP E 4. 2x1. 1x1. 1 Elastic washer 4.2x1.1x1.1 4
13 [01-504002024-3 7S A AR SK IR ET M4x20 Hexagon socket head cap screws 2
14 [01-303000624-6 N 7S 2 [ SR 2T M3x6 Hexagon socket button head screw 8
15[03-604000503-4 [N AIEERE (BiFA) M4x5 Hex nut (lock nut) M4x5 1

15




Pull clamp component

No. Drawing No. Name NAME OF PARTS Qty
1 |515.23-10 TE JEIEFEIR Connecting plate for fixation clamp 1
2 |515.23-28 T EJ Bottom fixation clamp 1
3 [515.13-26 3% F (60mm) Upper clamp piece (60mm) 2
4 |515.13-08 PR RT A Pull cylinder pedestal 1
5 |PB16x15CB AL Cylinder 1
6 [F-PB12Y ¥k Joint 1
7 101-504001224-3 7S A R A SKIRET M4x12 Hexagon socket head cap screws 6
8 |PSLAMb5A 1P 35 1) Speed control valve 2
9 101-503001224-3 7S A R AE S IR ET M3x12 Hexagon socket head cap screws 4
10 |01-804000414-1 N 7S FA R TG Y o W24 T M4x4 Hexagon socket head screw without 2
11]515.23-11 5k Upper moving clamp 1
12 [F6700zz LHPES Bearing 2
13]515. 23-28 AR AR (1501) Stainless steel disc washer (1501) 1
14515, 23-21 AL IRET Axial screw 1

16




Pulling guide rail component

21/h2£ 245

17



Pulling guide rail component

No. Drawing No. Name NAME OF PARTS Qty.
1 [515.23-20 hr B IR Top plate for pull rail 1
2 |p15.13-21-00 kLS A Guide rail component for material pull| 1
3 130045579 60 PR 3k AL 60 closed-loop stepper motor 1
4 [515.23-26 ESXNIEDR S Xiig Active pull pulley 1
5 [515.23-23 NSIEDR S it g Driven pulley pulley 1
6 [515.23-22 Fr kL G Connecting base 1
7 |515.13-18 FALE Kk Motor locking block 1
8 [515.13-16 R LR Pull motor connection block 1
9 |515. 13-06B FBH AR Pull side plate 1
10 30054271 [ /%% 28] TEN12-04NO  [[Proximity sensor] TEN12-04NO 1
11 [515. 13-15 Fr LI Sensor chip 1
12 [515. 23-25 By [5) 20 iy R AR Pull synchronous belt press plate 1
13 515. 23-24 S Guide rail seat 1
14 [05-053101000-3 -3 5. 3x1x10 Flat washer 5.3x1x10 13
15 |07-0521313-6 SR 5. 2x1. 3x1. 3 Spring washer 5.2x1.3x1.3 13
16 515. 13-17 FATL Al A R Motor bearing connection block 1
17 [14-F688-22 K Bearing 2
18 [515. 13-12 Bk 2l Pulling driven shaft 1
19 [14-6902-27 IRV ERE7K 690227 Deep groove ball bearing 6902-2Z 2
20 515. 23-27 Fir iy AL SO Pulling motor support 3
21 105-042030900-6 T3 4. 2x0. 3x9 Flat washer 4.2x0.3x9 17
22 |07-0421111-6 S £ ] Elastic washer 17
23 [01-505001024-3 7S F R AT SR ET M5x10 Hexagon socket head cap screws 3
24 101-504001424-3 7S A A SR IR ET M4x14 Hexagon socket head cap screws 19
25 [01-506002524-3 7S A [ A K R ET M6x25 Hexagon socket head cap screws 2
26 105—-065101300-3 P& 6. 5x1. 0x1. 3 Flat washer 6.5x1.0x1.3 5
27 [07-0631616-6 B 6. 3x1. 6x1. 6 Elastic washer 6.3x1.6x1.6 5
28 101-504001624-3 N 7S A A L BRET M4x16 Hexagon socket head cap screws 4
29 101-403000822-6 R R SR AT M3x8 Cross recessed button head screw 1
30 |01-504000824-3 N 7S A A LR ET M4x8 Hexagon socket head cap screws 8
31 101-505002224-3 7S A [ A SR IR ET M5x22 Hexagon socket head cap screws 2
32 101-506003524-3 7S A [ AL IR ET M6x35 Hexagon socket head cap screws 1
33 [01-805000814-1 N 7S Yo 5 e W4T M5x8 Hexagon socket set screw M5x8 4
34 103-606000500-6 INFIEEE M6 Hex nut M6 1
35 hB I 24 Pull clamp component 1
36 [515. 12-09 ERHE P (HTD-3M) Feeding timing belt (HTD-3M) 1
37 515. 23-19-00B HBLE 7 Pulling shield cover 1
38 [01-506001824-3 7S F R AT SR ET M6x18 Hexagon socket head cap screws 3
39 [01-505002024-3 W 7S A B AE SKIEET M5x20 Hexagon socket head cap screws 8

18




Encoder length counting component

8

10

10

07-0310808-3

AP FATE] 3.1xQ.8x0.8

Elastic washer 3.1xQ.8x0.8

7
i 3
3
9
4
5
No. K = Name NAME OF PARTS Qty.

1 (30015930 OMRON /N g fith 2% E6A2-Cwz5C |OMRON Small encoder 1
2 [515.15-56 h 2T K Encoder length counting shaft 1
3 515, 15-57 s KR T Pressing plate for encoder length 4
4 |01-803000414-1 N 7S A Yo 25 e ST M3x4 Hexagon socket cap head set screw 2
5 |b15h. 25-04 h AT KR Encoder length counting plate 1
6 101-403001222-6 + PR R SLAEET M3x12 Cross recessed flat head screw M3x12| 2
7 105-032050700-4 P #  3.2x0.5x7 Flat washer 3.2x0.5x7 3
8 101-503001424-3 PSSR IR AE S 5T M3x14 Hexagon socket head cap screws 3
9 |515. 15-58 eI K Encoder length counting rotor 4

3

19




Tool component (ultrasonic)

No. Drawing No. Name NAME OF PARTS Qty
1 [515.25-53 Y]] 2 Parting tool 2 1
2 |515.25-14 AT R Cylinder pedestal 1
3 [01-804000614-1 N 7S A Ui 5 A2 BB AT M4x6 Hexagon socket cap head set screw 2
4 I PSL601A PSL601A 4
5 |01-506003024-3 7S A B A SR IR ET M6x30 Hexagon socket head cap screws 8
6 105-064161200-6 ~PE 6. 4x1. 6x12 Flat gasket 6.4x1.6x12 8
7 107-0631616-6 SHMEERE 6.3 2 1.6 1.6 Elastic Washer 6.3x1.6x1.6 8
8 101-804000414-1 N 7S A Yo 5 e AT Mdxd Hexagon socket cap head set screw 4
9 |515. 25-47 KA E Blast air pipe 2
10 515. 25-51 R [ Blast air pipe holder 2
11]AcOJ32x30-10SB  [S i Cylinder 2
12 [515. 25-52 & TIR Tool plate 1
13515. 25-10 Y7 [ 7€ e Tool holder 1
14101-505001424-3 W 7S A B AE SKIEET Mbx14 Hexagon socket head cap screws 3
15/01-503001024-3 7S A R A SR ET M3x10 Hexagon socket head cap screws 4

20




Length counting box components

25



Length counting box components

No. Drawing No. Name NAME OF PARTS Qty.
1 [515.25-278B RO Main support cover 1
2 |515. 25-22 ANEE AN IR Stainless steel panel 1
3 |515.25-26 TR Right baffle 1
4 |515. 25-29 e 35 AR AR Pressing plate of left baffle 2
5 pl5.25-28 JE IR Left baffle 1
6 |515.25-21 LOG TH i) %% 37 ZE 1 5 i LOG identifier bracket adjusting plate | 1
7 |515. 25-20 LOG TH Jil] 2% 37 48 LOG identifier bracket 1
8 (30048380 AR FAIRET M6x15 Adjustable handle screw M6x15 2
9 130044545 bR LX-111 Color code LX-111 1
10 |515. 25-25 ORI (L0 Transition pulley seat 1
11 515. 25-24 o T ES Transition pulley shaft 3
12 515. 25-23 e Transition pulley 3
13 [515. 15-50-07 S SElal Spring catch 2
1430045774 A ALt m5-16 Star knob M5-16 2
15 01-303000424-3 WS F T 1R S IRET M3x4 Hexagon socket flat head screw M3x4| 10
16 101-504001024-3 7S A A K IR ET M4x10 Hexagon socket head cap screws 12
17 105-042030900—-6 “F P 4. 2x0. 3x9 Flat washer 4.2x0.3x9 10
1807-0421111-6 HPE A 4. 2x1. 1x1. 1 Elastic washer 4.2x1.1x1.1 10
19 [10-0560612-1 HhH P4 B 5. 6x0. 6x1. 2 Halted ring for shaft 5.6x0.6x1.2 3
20 01-804000414-1 N 7S A U 25 BB AT M4xd Hexagon socket cap head set screw 12
21101-504003024-3 7S A A SR R ET M4x30 Hexagon socket head cap screws 2
22 |515. 2545 ] AR Adjustable plate 1
23 515. 25-50 PR Aoz [ Limit ring 6
24 515. 25-54 ] A B Adjustable plate 1
25105-064161200-6 P 6. 4x1. 6x12 Flat gasket 6.4x1.6x12 2
26 [03-605000500-4 N FIEEE M5 Hex nut M5 3
27105-053101000-3 P JE 5. 3x1x10 Flat washer 5.3x1x10 3

26




Feeding length component




Feeding length component

No. Drawing No. Name NAME OF PARTS Qty.
1 15.25-15 FAMSZAR Left riser 1
2 15.25-16 A3 M STAR Right riser 1
3 [515.25-18 ERTIEN Driving pulley 1
4 515.25-07 MENES il Upper shaft of driven pulley 1
5 |515.25-06 MBNEEFE IR Driven pulley bracket 2
6 [515.25-17 MBS Driven pulley 1
7 |14-F688-22 4l 7K F688 Bearing F688 2
8 [p15.25-01 HpE] PE AR Intermediate brace 1
9 |515. 25-08 M BhESHh Driven axle 1
10 [14-698-27 Hil 7K 8x19x6 Bearing 8x19x6 2
11 [p15. 15-18 FE#515 (P20-HTD-3M) Driving pulley (P20-HTD-3M) 1
12 [515. 25-32 FEALEFER Motor connecting plate 1
13 p15. 15-21 fir E R Tension plate 1
14 [01-506002524-3 N 7S A R SK 24T M6x25 Hexagon socket head cap screws 1
15 [515. 25-33 MEN%E (P30-HTD—3M) Driven pulley (P30-HTD-3M) 1
16 [515. 15-19 [FB (192-3m) Timing belt (192-3M) 1
17 |515. 15-12 1 & w] B R Pull basket movable seat 1
18 [01-505003524-3 N 7S A AT SK 24T M5x35 Hexagon socket head cap screws 2
19 |515. 15-11 et Cylinder bracket 1
20 |515. 25-13 KRR Length counting baseplate 1
21 [515. 25-12 THK RS Length counting roller frame 1
22 [515. 25-02 ERTIE Driving axle 1
23 |14-628/6-22 il 7K 6x13x5 Bearing 6x13x5 4
24 [515. 15-14 W IR s Overshoot sensor film 1
25 101-303000822-6 PR [ LR ET M3x8 Cross recessed button head screw 1
26 (30032043 eI TP <R N GX-F12A Proximity switch Panasonic GX-F12A| 1
27 12101. 13-05 L) Pull 1
28 [515. 25-19-00 AT A Pressure rod plate 1
29 |b15. 15-68 T2 Strut 1
30 [01-504001024-3 N 7S A R AE SRR ET M4x10 Hexagon socket head cap screws 4
31 30052901 [ A5 ] 0. 5x8x45 [ Stainless steel tension spring] 2
32 30048387 AR et M4-12 Star knob M4-12 1
33 103-604000300-6 7N A IERE M4x3 Hex nut M4x3 2
34 |ACQ20x20 it Cylinder 1
35 [p15. 15-23 UL IR Cylinder top block 1
36 01-505001424-3 NS A R A S 24T M5x 14 Hexagon socket head cap screws 1
37 |PSLAMbBA 8 R Speed control valve 2
38 [01-503000824-3 N 7S A B SK 24T M3x8 Hexagon socket head cap screws 2
39 01-504001424-3 NS A R A S 24T M4x14 Hexagon socket head cap screws 4
40 105—043080900—-3 S4B 4. 3x0. 8x9 Flat washer 4.3x0.8x9 8
41 [07-0421111-6 FAPESRE 4. 2x1. 1x1. 1 Elastic washer 4.2x1.1x1.1 8
42 101-804000414-1 N 7S A T o 5 e W2 AT Max4 Hexagon socket cap head set screw 10
43 101-504003524-3 N 7S A R SK 24T M4x35 Hexagon socket head cap screws 4
44 101-504001224-3 N 7S A AR SK IR ET M4x10 Hexagon socket head cap screws 4
45 01-504002224-3 N 7S A AT KR ET M4x22 Hexagon socket head cap screws 4
46 [01-805000614-1 N 7S 9] 5 SE BB AT M5x6 Hexagon socket cap head set screw 6
47 gty AH A Encoder length counting component 1
48 101-805000614-1 N 7S 9] i 5 SE BT M5x6 Hexagon socket cap head set screw 1
49 07-0310808-3 ik 2 3. 1x0. 8x0. 8 Elastic washer 3.1x0.8x0.8 2
50 [05-032050700-4 S FE 3. 2x0. bx7 Flat washer 3.2x0.5x7 2
51 {05-053101000-3 S84 FE 5. 3x1x10 Flat washer 5.3x1x10 4
52 [07-0521313-6 FREE P 5. 2x1. 3x1. 3 Spring washer 5.2x1.3x1.3 4

22




Feeding length component




Feeding length component

No. Drawing No. Name NAME OF PARTS Qty
53 01-505002024-3 N 7S A B A SR 24T M5x20 Hexagon socket head cap screws 4
54 103-606000500-6 7N FIERE M6 Hex nut M6 1
55 103-605000500-4 7N FHIERE M5 Hex nut M5 2
06 V)1 GEEE %D Tool components (ultrasonic) 1
57 130045579 60 P D AL 60 closed-loop stepper motor 1
58 105-064161200-6 S E 6. 4x1. 6x12 Flat gasket 6.4x1.6x12 5
59 07-0631616-6 P [E 6. 3x1. 6x1. 6 Elastic washer 6.3x1.6x1.6 4
60 [01-506003024-3 N 7S A R AE SR IEET M6x30 Hexagon socket head cap screws 4
61 [515. 15-44 | Halted ring 1
62 [01-504001624-3 S A IR AE S IR ET M4x16 Hexagon socket head cap screws 6

24




Receiving mechanism

27



Receiving mechanism

No. Drawing No. Name NAME OF PARTS Qty
1 [515.26-098 KRS B Receiving base
2 130045137 PR I (50x32x30) Rubber feet (50x32x30)
3 [p15.26-07 g Rotating shaft
4 |515. 26-12 FALATA 2 1 Motor shaft flange 1
5 [b15.26-04 WSORH JER R S A Receiving base support
6 [30045133 EHEK T M58 cY—-30A Steel ball universal pulley CY-30A
7 130032043 FEE T RHFA T GX-F12A Proximity switch Panasonic GX-F12A
8 |515.16-15 SRR N g 27 235 48 Receiving sensor mounting bracket
9 |05-065101300-3 P& 6. 5x1. 0x1. 3 Flat washer 6.5x1.0x1.3

10 [07-0521313-6 ST ERE 5. 2x1. 3x1. 3 Spring washer 5.2x1.3x1.3

11 {05-053101000-3 P3P 5. 3x1x10 Flat washer 5.3x1x10

12 101-805000814-1 N 7S A 9] o % E B AT M5x8 Hexagon socket cap head set screw
13 /01-506003524-3 W 7S A B AE SKBEET M6x35 Hexagon socket head cap screws

,_
W

01-303000822-3

A B S BRAT M3x8

Cross recessed button head screw

15 [01-505001624-3 WS A A A S 24T M5x16 Hexagon socket head cap screws
16 |515. 1605 Wkl Receiving shaft

17 |515. 26-10B SRS B2 2 Receiving base 2

18 [01-506001024-3 WS A R A S B2 4T M6x10 Hexagon socket head cap screws

—
Ne)

05-064161200-6

SEE 6. 4x1. 6x12

Flat gasket 6.4x1.6x12

20 [07-0631616-6 3 E 6. 3x1. 6x1. 6 Elastic washer 6.3x1.6x1.6
21 [05-062141703-5 PR 6. 2x1. 4x17 Flat gasket 6.2x1.4x17

[\l
\]

01-504001424-3

PN FA R EE SR ERET M4x14

Hexagon socket head cap screws

N (RPN NN [WW[W WD ||| [ WIN [ (WP W W W

23 [05-042030900-6  |*F-#pE 4. 2x0. 3x9 Flat washer 4.2x0.3x9

24 07-0421111-6 P 4. 2x1. 1x1. 1 Elastic washer 4.2x1.1x1.1

25 [01-503000824-3 N 7S A A LR ET M3x8 Hexagon socket head cap screws
26 [05-032050700-4 P28 3. 2x0. 5x7 Flat washer 3.2x0.5x7

27 107-0310808-3 SR 3. 1x0. 8x0. 8 Elastic washer 3.1x0.8x0.8

28 |515. 26-11-00B e e JE A LA Rotating baseplate component

29 101-805000414-1 N 7S A Yo 25 e ST M5x4 Hexagon socket cap head set screw 2
30 |515. 26-13B BINGESS Adjustable disc

31 [515. 26-14 HALHE = 2 Motor shaft flange 2

32 101-105001222-3 T RE UL IEET M5x12 Cross recessed countersunk head
33 [01-505001224-3 7S A IR AE S R ET Mbx12 Hexagon socket head cap screws
34 30057762 PRI D B Single-phase asynchronous motor

28




Driven pulley assembly (with ironing)

No. Drawing No. Name NAME OF PARTS Qty
1 |515.27-37 M BhES > 28 Driven wheel bracket 2
2 |515.27-39 M Bh % Driven shaft 1
3 130048387 AR et M4-12 Star knob M4-12 2
4 |515.25-17 EN LN Capsulated driven pulley 1
5 |14-F688-2z 7K F688 Bearing F688 2
6 |01-505001624-3 N 7S A AR SL 24T M5x16 Hexagon socket head cap screws 1
7 2101.13-05 $i 55 Pull 1
8 [10-0931015-1 il FH A P4 P8 9. 3x1x1. 5 Halted ring for shaft 9.3x1x1.5 1
9 |b15. 27-46 MENHLAE 35l 2 Driven mechanism spindle 2 1
10/515. 27-71 wRF Wrench 1
11]01-505001024-3 N 7S A R AE K IR 4T M5x10 Hexagon socket head cap screws 2
12101-805000614-1 N 7S 9] 5 SE BBAT M5x6 Hexagon socket cap head set screw 2
13/515. 27-74 M ENES 58 LT Positioning rod of driven pulley 2

29




Sheild assembly

\"_-_-_--

Sl g™

L T

°
!

o~
= -
.
1]
o]
S 3
\_‘/ =
-.:*;.,‘HH
;,,:::%M
“\“::"“.:‘m._h
PRI

FS BS # R NAME OF PARTS e
1 515.27-02B EMIEHR Left shicld plate 1
2 |515.27-03B PTG Right shield plate y
3 515.27-04B EP[@E*& Intermediate shield plate 1
4 30009828 [304 AN TEIREE] 48x36 [304 stainless steel hinge chain] 48x36 3
5 01-504001024-3 mﬁ% EE%E%I'E]- M4x10 Hexagon socket head cap screws M4x10 5
I6_ 03-604000300-6 NEIEE M4x3.2 Hex nut Mdx3.2 12

16 |130057360

BRI HIFE (0K 20 )

[Round cabinet door handle (extended 20)

17 105-042030900-6

SE#LVE 42x0.3x9

Flat washer 42x0.3x9

410 CACD N7 L2

\=rnEad—

Transparent shield olate

7/ 515.27-51 B iﬂ alzhiai—y Temperature control electric control box 1
I8 51 527_528 iﬂ 5—§ EE.#?E?;% Temperature control electric control box cover 1
] 01-505001224-3 mﬁ% EE%E%[_E]- M5x12 Hexagon socket head cap screws M5x12 2
10 105-053101000-3 qz@ 5.3x1x10 Flat washer 5.3x1x10 2
11 07-0521313-6 3%%@@ 5.2x1.3x1.3 Spring washer 5.2x1.3x1.3 2
12 [03-605000500-4  [xmigm M5 Fex nut M5 2
13 |07-0421111-6 pEAEERE] 4.2x1.1x1.1 Elastic washer 4.2x1.1x1.1 4
14 101-104001022-4 _|_$1;g:-—-¢ E%%]- M4x 10 Cross recessed countersunk head screw M4x 10 12
15 105-043080900-3 :F@H_ 4.3xQ.8x9 Flat gasket 4.3xQ.8x9 4
1
1

30




Ironing mechanism

o
NE= A | S
o] | : | R

i Px.




Ironing mechanism

No. Drawing No. Name NAME OF PARTS Qty.
1 |515.27-01-00B JEC R > B4R 2H A4 Base bracket componet 1
2 |b1b.27-29B JECJHA N 75 Base side cover 1
3 e 3w Enclosure assembly 1
4 |515. 27-06 HnFAEE IR Heating aluminum plate 1
5 [b15.27-07 SE MNFERIR Fixed heating aluminum plate 1
6 [515.27-58B T ERA Bend connector 3
7 |b15.27-59B EFAR Connecting plate 2
8 130045130 B 4 fhK LMFC120UU Linear bearing LMFC12UU 2
9 515.27-09 B o7 Ay Limit axis 2
10 [515. 27-60B P At 2 Bending connector 2 3
11 30053941 [##<50) AcO20x15-8-B | [Ultra-thin cylinder] ACO20x15-SB 3
12 30052533 F-M8x125F [iPfE& 7 ah#k]  [F-M8XI25F [AirTAC floating joint] 3
13 |515. 27-61B P 3 Bending connector 3 3
14 |515. 27-62B P EE 4 Bend connector 4 3
15 [515. 27-14 TE BRI Fixed iron plate 3
16 30037932 14-F618-8 [\ Hihk ] 14-F618-8 [Flanged bearing] 1
17 101-505002024-3 W 7S A B AE SKBEET M5x20 Hexagon socket head cap screws M5x20 11
18 103-605000500-4 7N BB RE M5 Hex nut M5 1
19 |515. 27-19B HORL LA Monolithic motor plate 1
20 [515. 27-23 JE B Fixing block 1
21 |515. 27-22 TRl Sstopper shaft 4
22 |515. 27-24 418 2 Closing ring 2 2
23 30048387 B AL m4-12 Star knob M4-12 1
24 515, 27-25 EFAR 3 Connecting plate 3 1
25130045230 K5 158 S F 2 Rubber support food pad 4
26 [03-612000800-4 [SAIREE] m12x8 [ Hexagonal nut] M4X3.2 4
27 101-504001224-3 7S A A S ET m4x12 Hexagon socket head cap screws M4x12 10
28 [07-0421111-6 oL 3RE 4. 2x1. Ixii Elastic washer 4.2x1.1xi.i 3
29 101-505001424-3 7S A IR A S 24T Mbx 14 Hexagon socket head cap screws M5x14 3
30 105-053101000—-3 “F P 5. 3x1x10 Flat washer 5.3x1x10 35
31 07-0521313-6 A 5. 2x1. 3x1. 3 Spring washer 5.2x1.3x1.3 34
32 [01-505001624-3 N 7S F R A SK 2 AT M5x16 Hexagon socket head cap screws M5x16 3
33 [01-804000614-1 7S A U 0 5 BB % T M4x6 Hexagon socket cap head set screw M4x6 3
34 [01-506001424-3 7S A IR A S 24T M6x14 Hexagon socket head cap screws M6x14 11
35 105-064161200-6 “PER 6. 4x1. 6x12 Flat gasket 6.4x1.6x12 17
36 [07-0631616-1 SAPE SR 6. 3x1. 6x1. 6 Elastic washer 6.3x1.6x1.6 17
37 101-505001024-3 WS A R A S 24T M5x10 Hexagon socket head cap screws M5x10 6
38 101-504003524-3 WS A R A S 24T M4x35 Hexagon socket head cap screws M4x35 8
39 |PSLAMbA 15 3 1] Speed control valve 4
40 |01-505002224-3 WS i R A S 24T M5x22 Hexagon socket head cap screws M5x22 6
41 |01-506001824-3 7S A R A S 24T M6x18 Hexagon socket head cap screws M6x18 6
42 103-606000500-6 75 BB RE M6 Hex nut M6 6
43 101-508002024-3 W 7S A B AE SKBEET M8x20 Hexagon socket head cap screws M8x20 3
44 105-084161600-6 P 8. 4x1. 6x16 Flat gasket 8.4x1.6x16 9
45 |07-0812121-6 st A E] 8. 1x2. 1x2. 1 Elastic washer 8.1x2.1x2.1 11
46 130045218 [ s A A S 24T ] M8x15 [ Hexagon socket cheese-head screw ] 6
47 101-504001624-3 W 7S A B AE SKIEET M4x16 Hexagon socket head cap screws M4x16 1
48 |515. 27-27 e Adapter sleeve 1
49 101-805000814-1 N 7S A U] i 55 E B4 T M5x8 Hexagon socket cap head set screw M5x8 1
50 |01-503000824-3 N 7S A R SK 24T M3x8 Hexagon socket head cap screws M3x8 4
51 101-504001024-3 7S A A SRR ET M4x10 Hexagon socket head cap screws M4x10 6
52 105-043080900-3 4. 3x0. 8x9 Flat gasket 4.3x0.8x9 2

32




Ironing mechanism

823231 30

33



Ironing mechanism

No. Drawing No. Name NAME OF PARTS Qty.
53 BRI G 2D Driven pulley assembly (with ironing)| 1
54 [01-804000414-1 N 7S A U 25 A BB AT M4xd Hexagon socket cap head set screw 1
55 103-608000650—-6 7N FIZEE M8 Hex nut M8 2
56 [515. 27-498 RS Extended beam 1
57 [05-081201553-5 “PE 8. 1x2. 0x15. 5 Flat gasket 8.1x2.0x15.5 2
58 [01-805000614-1 N 7S 9] o % 2 W4T M5x6 Hexagon socket cap head set screw 2
59 [30057381 80 FRAH 7D AL 80 single-phase asynchronous motor | 1
60 |01-505001224-3 7S A R AE S 4T Mbx12 Hexagon socket head cap screws 4
61 |515. 27-54 e FAi Heat shield 3
62 |515. 27-55 e AR 2 Heat shield 2 3
63 515. 27-67 AT 1 Cylinder 1 1
64 |515. 27-64 JECN ] 5 Bk Induction fixing block 2
65 [515. 27-63 A8 S A B 8 B Sensor fixing block 2
66 [05—-032050700-4 P 3. 2x0. 5x7 Flat washer 3.2x0.5x7 4
67 |07-0310808-3 i1k 24 B 3. 1x0. 8x0. 8 Elastic washer 3.1x0.8x0.8 4
68 [30034523 M105-18a el JF M105-18a proximity switch 9
69 515. 27-68 [ AE 2 Cylinder 2 1
70 |515. 27-69 [A4E 3 Cylinder 3 1
71 515. 27-65 EE Fixed sleeve 1
72 [01-303000624-6 WS F 2 R SRR ET M3x6 Hexagon socket button head screw 3
73 [515. 27-70 PE Spacer sleeve 1
74 |515. 27-66 JEPAE Welding post 2
75 [01-508008524-3 7S A A SL R ET M8'85 Hexagon socket head cap screws M8 X| 2
76 [01-505001224-3 7S A A SR R ET M5x12 Hexagon socket head cap screws 4
77 Pl e AL Belt shaking pulley component 1
78 101-503001624-3 7S A B A SR IR ET M3x16 Hexagon socket head cap screws 4
79 [515. 22-24 BOBIKE (@5.5) Black rubber boot (Q5.5) 2
80 [515. 27-17-00 A ERTIEN Outlet driving pulley 1
81 |PEB4M5 Bk Pipe joint 2
82 |30057763 PRI D B Driven pulley assembly (with ironing)| 1

34




MERRS HEERS

EBELRENHERARAQRE

HIKARI (SHANGHAI) PRECISE MACHINERY SCIENCE AND TECHNOLOGY CO., LTD

HB#a/E-mail:hikari@chinahikari.com BEmEIIRARETEXFXES005
®ItE/Web: www.chinahikari.com NO.800, ZHONGDA ROAD, ZHUJING INDUSTRIAL ZONE,
fEE/Fax: (00)86-21-67311311 JINSHAN DISTRICT, SHANGHAI CHINA

E3iE/Tel: (00)86-21-67311111 ( #£4MERER/ext .Foreign Trade Dept )

1S0 9001
2015

GUANTITY ATTESTATION

1S00001 B S F R IAE



	Table of Contents
	Bottom thread detection device
	Bracing plate connecting mechanism
	Pull clamp component
	Tool component（ultrasonic）
	Driven pulley assembly (with ironing)


